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Table 1 Wavelength of analytical line for determined elements

JL ¥ Element Sn Sb Si Cu

LB (nm)
Wavelength of analytical line 206.8 189.9 288.1 234.7

Sn,Sb,Cu,Si FrtEBE R . F B EH, H &
Sn B KE N 50 pug/mL, B H £ ﬁi%é&ﬁﬁo
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Table 2 Comparison for analytical results of samples n=5, w/%
Sn Sb

HRe Si Cu |
Sample No. WG tREMH RSD(%) WEHE WHEM RSD(%) WEBHE #R8E RSD(%) WMEBHE #HEHE RSD(%)

GBW01423 0.231 0.230 5.94 0.180 0.177 5.15 0.6016 0.0014 7.14 0.0034 0.0035 2.53

S FERELHR(E) M. bR . FEFEH KA, 1999.
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